FCC TEST REPORT Report No. :F471907

127 Lewvel {dBuv/m) vate: ZUUA-Uf-2F Lime: Z3:19:16
5
84
FCC/CLASS-B
QW L
s
FCC CLASS-B (AVG)
40 5000 5400, 5800, 6200, 6600, 7000
Trace: (Discrete) Ftequency; (MHzy
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN AH-118 YERTICAL
EUT : B02.11ahiz Aecess Point
Powsr  : AC 120V /60Hz
Model  ; WASF- 5110
Memo  : 802.11a T 5785MHz
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥/m  dB/m dB 4B i 1} deg
1 @ 5150.00 47.48 -6.52 54.00 33.71 4581 5 00 Average -—= -—=
o IR0, 00 B0 17 -13. 83 74.00 33 71 45 9] 5. (10 Pealk e e
L3 5725, 00 49,32 -4 63 54,00 33,89 46,62 5 40 Average — - ]
4@ 5725.00 60,17 -13.83 74.00 33.8% 46.62 5,40 Peak ] wEE
3@ X 5780.00 114, 46 33.81 46.68 5. 44 Peak -—= -—-=
B @x 5780.00 104. 71 33.81 46.68 5. 44 Average EE R
7@ 850,00 61,78 -12.22 74.00 33.72 46.74 5. 49 Peak L F
3@ 5850.00 49.01 -4.99 54,00 33.72 46.74 5,49 Average = 55

Remark: The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11a TX 5825MHz

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
I The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuv/m) Date: 2004-07-17 Time: 12:18:47
FCC CLASS-B
40 | “6dB
|
3
1 2
] 30 64, 98. 132, 166. 200
Frequency (MHz)
Site CO3CHO3-HY
Condition : FCC CLASS-B 3m BIC-2124--301 HORIZONTAL
EUT JE02.11at'g Access Point

Power :AC 120V / d0Hz
Model CWARP-5110
Memo c11a T 5825MHz

S WE2000

Owver Limit Dead Probe Cable Preamp Ant  Table

Freq Lewel Limit Line Lewel Factor Loss Factor PRemark Pos Pos

MHz dBuV/m dE dBuV m dBul dE dE dE cm deg

1 E3.4e0 E3Z_EE8 -1le_4F 40.00 40_.17 10.1& 1.z4 2Z27.99% Peak =it ==

z log.710 22,832 -19.e87 432,50 Z9_.50 10.3% l.88 2£7.82 Peak e SR

2 121150 E6.32Z -17.1%2 42.50 40.66 11_4F Z.02 27.824 Peak i S
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FCC TEST REPORT Report No. :F471907

uLeuel (dBu¥/m) Date: 2004-07-17F Time: 12:41:50
FCC CLASS-B
HedB
I
A
3

; o

0 200 360. 520. G630, 840. 1000
Frequency (MHz)
Site (03CHO3-HY
Condition : FCC CLASS-B 3m LOG-9111-221 HORIZONTAL
EUT c802.11a'fg Access Pomt
Fower AC 120V f 60H=z
Iodel CWASP-3110
Memo »11a TX 5825MHz
S Wa2000
Owver Limit Bead Probe Cable Preamp nt Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Remark Po=s Pos
MH= dBulW/m dBE dBul/m dBul’ dB dB dB O de
1 2el_s00 E2.L52 -17.42 46.00 27.80 1E5_E4 2.35 E7.8l Peak =i ===

4ze. 400 Z4_ 75 -Z1.25 4e.00 322.00 le_ 12 2.e0 zZ2.02 Peak L o
o) 9E7.600 33.%92 -12.08 46.00 34.61 21.20 E.6E ZB_Z4 Peak o i

]
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FCC TEST REPORT

Report No. :F471907

Level (dBuY/m)
97

Date: 2UU3-U7-21 hime: 10535920

FCC|CLASS- B

FCC CLASS-B (AVG)

49

1]

1000 1400.

Trace: {Discrete)

Iite : 03CHOE

1800. 2200.
Frequency (MHz)

2600, 3000

Condition @ FCOC CLASS-E Sm HF-HORN 4AH-112 HORIZONTAL

EUT : 802.11ahiz dccess Pomt

Peonarar : AC 120V S é0H=

Model : WASP - 5110

Memo : 802.11a TE 5825MH=

a7 Level (dBuy/mj Date: 20U4-U7-21 hime: 1053305
FCC/CLASS-B
FCC CLASS-B {AVG)
. WMWWMMM
0 3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Ftaguency; (MHzy

Site : 03CHOS

Condition @ FCOC CLASS-E Sm HF-HORN 4AH-112 HORIZONTAL

EUT : 802.11ahiz dccess Pomt

Peonarar : AC 120V S é0H=

Model : WASP - 5110

Memo : 802.11a TE 5825MH=
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FCC TEST REPORT Report No. :F471907

157 L8Vl BUVIM) Date: 2UNA-U7-2¢ 1Ime: Z3:49:53
5
84
FCC/CLASS-B
1 . | 4J
(P P = T e R P
FCC CLASS-B (AVG)
40 5000 5400, 5800, 6200, 6600, 7000
Trace: (Discrete) Ftequency; (MHzy
Site . 03CHO&
Condition : FCC CLASS-E Sm HF-HORN 4H-118 HORIZONTAL
EUT ; B02.11ahiz Lecess Point
Power  : AC 1207/ 60Hz
Model  © WASP- 5110
Memo 802112 T¥ 5225MHz
Over LimitAntenna FPreamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
MHz dBu¥/m dB d4Bu¥/m dB/m dB 4B [od 1 deg
1 @ 046,00 60,83 -13.11 74.00 33.57 45 77 4,93 Peak -—= -
2 046,00 46, 88 -7, 12 54,00 33,57 45 77 4,93 Average -— -
[3a@ 5724, 00 47.79% -6.2] 54.00 33.8% 46.62 5 40 Average . B
4@ 724,00 59,898 -14.02 74.00 33.8% 46.62 5. 40 Peak === B
5 @x RB20.00 107,90 33.74 46.73 5. 48 Peak -— -
6 @Xx 5820, 00 97,84 374 46,73 5. 48 Average == E==
7 @Xx 5850, 00 65, 40 3372 46,74 5.49 Average L) i
8 @X 5850.00 31,33 33.72 46,74 5,49 Peak === =53
Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT Report No. :F471907

% Level (dBuv/mj} Date: 2004-07-17 Time: 12:29:30
FCC CLASS-B
10 y ! -6dB
2 |
3
l 30 64, 98, 132, 166. 200
Frequency (MHz)

Site c03CHO3-HY
Condiion - FCC CLASE-B 3m BIC-9124--301 VERTICAL
EUT D802 11a'hfg Access Pomnt

Power CAC 12007 [ 60Hz
Model CWASP-5110
Metno c11a TH 5825MHz

S WE2000
Owver Limit Bead Probke Cable Preamp Ant. Tahkle
Freq Lewel Limit Line Lewel Factor Loss Factor PRemark Po=s Pos=
MH= dBuW/m dBE dBulW/m dABEur ] dB dE CTiL de
|l ! 2E5.9E0 3L5.94 -4.05 40,00 EO0.ZF1 1273 1.03 Z8.03 Peak 1z1 2327 |
2 71.310 3E.E6 -T.44 40,00 E0.14 8.9 1.4 27.96 Peak L e
3 g80.830 30.21 -3.0% 40,00 47.74 2. 86 1.55 27.34 Peak e i
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FCC TEST REPORT Report No. :F471907

i Level (dBuv/m) Date: 2004-07-17 Time: 12:41:21
FCC CLASS-B
FedB
I
ey
3
1 2
b g
ﬂzun 360, 520. 680, §40. 1000
Frequency (MHz)
Site c03CHO3-HY
Condition : FCC CLASS-B 3m LOG-2111-221 VERTIC AL
EUT D802 11at'g Access Point

FPower :AC 120V / d0Hz
Model CWASP-5110
M etmnn c11aTX 5825MH=

S WE2000
Ower Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Fos
MH= dBul/m dE dBul  m dBualr dE dE dE oI deg

1 El2. 200 E3.30 -2z.70 46.00 320.52 17.E1 3.99 Z8.7Z Peak i -
656,800 E4.68 -21.32 46.00 E5.85 18.93 4.64 Z8.74 Peak R R
3 957.600 33.95 -1Z2.05 46.00 34.64 2Z1.90 L.65 ZB_.Z4 Peak ke Rk

ra
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FCC TEST REPORT Report No. :F471907

a7 LEvel (UBLUWIm) Larte: Zuua-us-21 1Hme: 1314b

FCC/CLASS-B

FCC CLASS-B (AVG)

49
0 1000 1400, 1800. 2200. 2600. Jooo
Trace: {Discrete) Ftequency, (MHzy

Site - O3CHODS
Condition : FOC CLASE-E Sm HF-HORN 4H-112 WERTICAL
EUT : 802.11ahiz dccess Pomt
Peonarar : AC 120V S é0H=
Model : WASP - 5110
Memo : 802.11a TE 5825MH=

97 Level (d5uvm) Date: Zuud-us-21 nme: 1W3L59

FCC|CLASS-B

FCC CLASS-B (AVG)

49M

0 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrate) Fieguency (MHz)

Site : 03CH04

Condition : FOCO CLASE-E Sm HF-HOEN AH-1128 VERTICAL

EUT : 802.11abiz Access Point

Power : AC 120V 80H=

Model : WASP - 5110

Memo ; B02.11aTX 5225MH=
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FCC TEST REPORT Report No. :F471907

127 Lewvel (dBuV/m) ) Date: 2004-07-27 Time: 23:59:18

: |

FCCCLASS- B

FCC CLASS-B (AVG)

0 Zo00 5400. 5800, 6200. G600, 7000
Trace: (Discrete) Frequency (MHz)
Site . O3CHO&
Condition : FCC CLASS-F 3m HF-HORN 4H-118 VERTICAL
EUT » BO2.11ahiz Aecess Point
Powsr  : AC 1207 /60Hz
Model  : WASF- 5110
Memo  : 802.11a T 5325MH=
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
Hz dBu¥/m dB 4Bu¥/m  dB/m dB 4B 1] deg
1 @ 5054.00 60.66 -13.34 74.00 33.57 45.77 4.93 Peak R ——
2 5054.00 46,06 -7.04 54.00 33.57 45.77 4. 03 Average 258 22
3@ 5725.00 61.72 -12.23 74,00 33.8% 46.62 5,40 Peak - -—
4@ 725,00 47.79 -6.21 54.00 33.3% 46.62 5. 40 Average -— -—
5 @x 5828, 00 105, 36 3374 46,73 5. 48 Peak - =
& BXx 8828.00 97.65 3. 74 46,73 5. 48 Average zaE -
78X 5850.00 77,96 39.72 46.74 5. 40 Peak S —
8 @Xx 5850. 00 64.50 33,72 46.74  5.40 Average - -—

Remark: The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT

Report No. :F471907

7.4.2 Antenna 2

Test Mode: 802.11b TX CHO1

* Test Distance : 3 m

* Temperature : 25.3 °C

Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuvIm)

pate: 2UU4-U/-26 hime: 18:14:U5

120
4
FCC/CLASS B
70
FCC CLASS-B (AVG)
1 b
20
1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) siaguancy; ki)
Site . 03CHO6
Condition : FCC CLASS-B 3m HF-HORN AH-112 HORIZONTAL
EUT : 802.11ahbiz Aecess Point
Powsr  : 4C 1207/ 60Hz
Model  : WASPSL00
Memo  : 80211 TX CHOI 2412MH=
: Wids Angle Coverage Directi Gain:l 1l 2dE1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB w1 deg
1 @ 1062, 00 47,93 -26.07 74.00 24.21 43.38 2,16 Peak mEs .
2@ 2390.00 40,01 -13.99 54.00 28.40 44.34  3.33 Average SR Sus
3@ 2390.00 51.06 -22.94 74,00 23.40 44.34 3,33 Peak - -—
4 @X 2414, 00 98,81 28,41 44,34 3. 35 Peak e s
5 @X 2414.00 90.57 28.41 d44.34  3.35 Average - -
bo@ 2483, 50 49.83 -24.17 7400 28.48 44.31 3. 40 Peak FEE =
7@ 2483. 00 40.48 -13.52 54.00 28.48 44.31  3.40 Average - -—
Remark:
The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT

Report No. :F471907

Level (dBu¥im)
120

Date: 2004-07-26 Timei18:01:59

a

FCCCLASS-B

70

} \ § FCCCLASS-B (AVG)

MMW

20 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraquancy (1Hz)
Site : D3CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT : 802.11abg Access Point
Power  : AC 120V /60Hz
Model  : WASPSIO0
Memo  : 802.11h TX CHOI 2412MHz
: Wide Angle Coverage Divecti Gain:11 2dBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m dB dBu¥/m  dB/m 4B dB CI deg
[1@ 2390.00 51.9% -2.0% 5400 2B.40 44,34  3.33 Average i 0]
] 23090, 00 B3.0% -10.95% 7400 23.40 44.34 3,33 Peak i i
3ax 241200 112.02 28.41 44.34 3,35 Peak 0 |
4 @Xx 2412, 00 103,87 28.41 44,34 3.35 Average I |
5 @ 2483.50 39.55 -14.45% 54.00 28,48 44.31 3,40 Average 0 ]
6 @ 2483.50 53.06 -20.94 7400 23.48 44.31 3. 40 Peak 1 0

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11b TX CH06

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Lewel (dBum) Date: 2004-07-26 Time: 18:48:17

FCC|CLASS-B
70
FCC CLASS-B (AVG)
1 a
20 1000 1400, 1800, 2200, 2600, 3000
2 Frequency {(MHz)
Trace: (Discrete)
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONT AL
EUT ; B02.11ahiz Lecess Point
Power  : AC 1207 /60Hz
Model  ; WASPSIO0
Memo  : 802.11b TE CHOG 2437MHz
: Wide Angle Coveraze Directi Gain:11 2dEi
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB d4Bu¥/m  dB/m dB 4B i} deg
1 @ 238200 48.63 -25.35 74,00 28.38 44.35 3. 32 Peak Sl =22
2@ 2382.00 37.15 -16.85 54.00 28.38 44.35% 3. 32 Average s EEg
3 @X 2438, 00 100, 38 28.45% 44.32 3. 37 Peak -—= -
4 @x 2438.00 92,45 28.45 44,32 3. 37 Average zz= sz
5@ 2302.00 48.63 -25.35 74,00 23.50 44.30 3,39 Peak R AR
b @ 2502.00 37.15 -16.85 54.00 28.50 44.30  3.39 Average ] =T

Remark: The “X” represent a fundamental frequency.

SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

120 Lewvel (dBu\/m) : - - Date: 2004-07-26 Time: 18:45:37
4
FCC|/CLASS B
70 . . r \E
FCC CLASS-B (AVG)
Mr w
20 1000 1400, 1800, 2200, 2600, 3000
2 Frequency {(MHz)
Trace: (Discrete)
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT ; B02.11ahiz Lecess Point
Power  : AC 1207 /60Hz
Model  ; WASPSIO0
Memo  : 802.11b TE CHOG 2437MHz
: Wide Angle Coveraze Directi Gain:11 2dEi
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB d4Bu¥/m  dB/m dB 4B i} deg
1 @ 2390.00 49,54 -24.46 74,00 28.40 44.34 3. 33 Peak Sl =22
2@ 2380.00 39.61 -14.3% 54.00 28.40 44.34  3.33 Average s EEg
3 EX 2437.00 104, 80 28,45 44,32 3. 37 Average - -—-
4 @X 2437, 00 112, 98 28.45 44,32 3 37 Peak 2= e
[5 @ 2483.50 40.71 -153.29 54.00 23.48 44.31 3,40 Average R Raa
b 243,50 RZ.O1 -Z1.09 74,00 28.48 44.31 3. 40 Peak . ==

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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TEL : 886-2-2696-2468 Page No. 1 175 of 50
FAX : 886-2-2696-2255 Issued Date : Aug. 12, 2004



FCC TEST REPORT Report No. :F471907

Test Mode: 802.11b TX CH11

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Lewvel (dBuv/m) i Date: 2004-07-26 Time: 19:11:40

FCC/CLASS-B

70

FCC CLASS-B (AVG)

20 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Ftequency; (MHzy
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONT AL
EUT ; B02.11ahiz Lecess Point
Power  : AC 1207 /60Hz
Model  ; WASPSIO0
Memo  : 802.11b TE CHII 2462MHz
: Wide Angle Coveraze Divecti Gain:11 2dEi
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥/m  dB/m dB 4B [ i} deg
1 @ 1068, 00 48,99 -25.01 74.00 24.21 43.58 2.16 Peak S =55
@ 2326.00 5068 -23.32 74.00 23.33 44.37 3. 28 Peak s EEg
3@ 232600 39.15% -14.35 54,00 23,33 44.37 3. 28 Average -—= -—=
4 @x 2462, 00 93.73 28.47 44.32  3.58 Peak ] 22z
5@ X 246200 90,42 28.47 44,32 3. 38 Average ) B
6@ 2483.50 51,32 -22.68 T74.00 28.48 44.31 3. 40 Peak ] ===
T @ 2483.50 40,12 -13.88 54.00 23,48 44.31 3. 40 Average -—= -
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT

Report No. :F471907

Level (dBuv/m})

Date: Z2U03-U7-26 hime: 1425253

120
4
FCC|/CLASS B
70 J
14— FCC CLASS-B (AVG)
20 1000 1400, 1800, 2200, 2600, 3000
2 Frequency {(MHz)
Trace: (Discrete)
Site . D3CHO&
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT ; B02.11abkz fecess Point
Power  : AC 1207 /60Hz
Madel  : WASPSIO0
Memc  : 802.11b TE CHII 2462MHz
: Wide Angle Coveraze Divects, Gain:11 2dBi
Over LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
MHz dBu¥/m dB 4Bu¥/m  dB/m dB 4B 1] deg
1 @ 2380.00 40,25 -13.7% 54.00 28.40 44.34  3.33 Average 0 1
2@ 2390.00 50,87 -23.13 74,00 23.40 44.34 3,33 Peak e EEg
3@x 2462, 00 103, 90 28.47 44,32 3. 38 Average | 0
4 @ X 2462 00 112, 08 28,47 44, 32 3 38 Peak 0 i
[ 5@ 248350 52.40 -1.60 54.00 28.48 44.3]1 3. 40 Average i 0]
6@ 2483.50 64,07 -9.93 74.00 28.48 44.31 3. 40 Peak 0 1
Remark:

The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11g TX CHO1

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.
120 Level (aBuvim) Udie; Zuug-us-2o 1me. 19.33:33

FCC/CLASS-B

70

FCC CLASS-B (AVG)

M

20 1000 1400. 1800. 2200, 2600, 3000
2 Frequency (MHz)
Trace: {Discrete)
Site : 03CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT ; B02.11ahfz fceess Point
Power @ AC 120V /&0Hz
Model  : WASPSI100
Memo  : 802.11g TX CHO1 2412MHz
: Wide Angle Coverage Divecti Gain:11 2dBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m dB‘/m 4B dB w1 deg
1 @ 2390, 00 48.8%0 -25,10 74,00 23.40 44.34 3,33 Peak === o
2@ 2390.00 37.1% -16.85 54,00 28.40 44,34 3,33 Average e St
3 @X 2414, 00 80,21 28.41 44,34 3,35 Peak -—-= -—=
4 @X 2414, 00 7345 28.41 44.34  3.35 Average mo= Rt
5 @ 2483, 50 49,30 -24,70 7400 2B.48 44.31 3. 40 Peak o L
6@ 2483.50 39.10 -14.90 54,00 28.48 44.31 3. 40 Average =% ==
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT

Report No. :F471907

Level {dBuvIm)
120

pate: 2UU4-U/-26 hime: 1916212

B

ol

FCCCLASS-B

70

l £ FCC CLASS-B (AVG)

M

20 1000 1400. 1800. 2200, 2600, 3000
2 Frequency (MHz)
Trace: {Discrete)
Site : 03CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT : 802.11ahbiz dccess Pomnt
Power  : AC 120V /&0Hz
Model  : WASPSIO0
Memo  : 802.11g TE CHO1 2412MHz
: Wide dngle Coverage Divecti Gain:11 2dBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB w1 deg
(1@ 23090,00 52,94 -1.06 54,00 28,40 44,34 3. 33 Average i 0]
2 @ 2390.00 7v0.13 -3.87 74.00 2B.40 44.34  3.33 Peak 1 ]
3ax 2414, 00 107.21 28.41 44.34 3,35 Peak - -—=
4 @X 2414, 00 97.11 28.41 44.3¢ 3,35 Average 1 0
5 @ 2433, 50 51.76 -22.24 7400 28.48 44.31 3. 40 Peak ] ot
6@ 2483, 50 40,87 -13.13 54,00 28.48 44,31  3.40 Average 1 |

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11g TX CHO06
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Lewvel (dBu/m) Date: 2004-07-26 Time: 19:39:05
3
FCC/CLASS-B
70 / ]
FCC CLASS-B (AVYG)
1
20 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fieguency (MHz)
Site . O3CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : B02.11ahiz Aecess Point
Powsr  : AC 120V /60Hz
Model  ; WASPSIO0
Memo  : 802.11g TE CHO6 2437MHz
: Wide Angle Coveraze Divecti Gain:11 2dEi
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥/m  dB/m dB 4B [ i} deg
1 @ 2380.00 47.63 -26.37 74.00 28.40 44.34 3. 33 Peak S =55
2@ 2390.00 37.12 -16.88 54.00 23,40 44.34  3.33 Average s EEg
3@x 2436, 00 96,33 28.43 44.33 3. 36 Peak -—= -—=
4 @ X 2436, 00 36,45 28.43 44,33  3.56 Averazme ] 22z
5@ 2483.50 48.71 -25.29 74.00 23.48 44.31 3. 40 Peak ) B
b @ 2483.50 38,45 -15.55 54,00 28.48 44.31 3. 40 Average ] ===

Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT

Report No. :F471907

Level {d5uv/m})

Date: ZU03-U7-26 hime: 19356:58

120
3
FCC CLASS B
70 e
FCC CLASS-B (AVG)
20 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Ehaguency; (i)
Site . 03CHO&
Condition : FCC CLASS-B Sm HF-HORN 4H 118 VERTICAL
EUT : B02.11ahiz Aecess Point
Power  : AC 1207 i 60Hz
Model  : WASPSLO0
Memo  : 802.11g TE CHOS 2437MHz
. Wide Angle Coverage Divects, Gain:11 2dBi
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥/m dB 4BPu¥/m  d4dB/m dB 4B i 1} deg
1 @ 2390.00 45.9% -8.05% 54.00 23.40 44.34  3.33 Average e e
Z @ 2390.00 64.01 -9.99 74,00 28.40 44.34 3. 33 Peak === EEE
3 @X 2434.00 113,10 28.43 44.33 3. 36 Peak -— -
4 @X 2434, 00 103,12 28.43 44,33 3. 36 Average sEs sEs
5 2483.50 65,00 -9.00 74,00 23,48 44 .31 3 40 Peak Ere B
[6 @ 2483.50 46.79 -7.21 54.00 28.48 44,31 9. 40 Average -— -

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
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FCC TEST REPORT

Report No. :F471907

Test Mode: 802.11g 11b TX CH11

* Test Distance : 3 m

* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuvim)

20

Date: 2004-07-26 Time: 19:48:59

3
H FCC|CLASS-B
70 J
FCC CLASS-B (AVG)
2 i sl
20 1000 1400, 1800, 2200, 2600, 3000
2 Frequency {(MHz)
Trace: (Discrete)
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONT AL
EUT ; B02.11ahiz Lecess Point
Power  : AC 1207 /60Hz
Model  ; WASPSIO0
Memo 80211z TE CHIL 2462M
: Wide Angle Coverazs Directi Gain:11 2dE1
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥/m  dB/m dB 4B [ i} deg
1 @ 2330.00 38.45 -15.55 54.00 28.40 44.34  3.33 Average S =55
@ 2390.00 43.836 -25.14 74,00 23.40 44.34 3. 33 Peak s EEg
3@x 2462, 00 90,35 28.47 44.32 3. 38 Peak -—= -—=
4 @Xx 246200 380,12 28.47 44,32  3.58 Averaze ] 22z
5@ 2483.50 50.25 -23.7% 74.00 23.48 44.31 3. 40 Peak ) B
b @ 2483.50 39.88 -14.12 54.00 28.48 44.31 3. 40 Average ] ===
Remark: The “X” represent a fundamental frequency.
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